



检测报告

Test Report

样品名称/Tested Sample: Vienna

委托单位/Applicant: 加布里埃尔（天津）国际贸易有限公司
Gabriel (Tianjin) International Trading Co., Ltd

检验类别/Test Type: 委托检验 Commission Test

天祥（天津）质量技术服务有限公司
INTERTEK TESTING SERVICES (TIANJIN) LTD.



天祥(天津)质量技术服务有限公司
INTERTEK TESTING SERVICES (TIANJIN) LTD.
检测报告
TEST REPORT

委托单位 Applicant	加布里埃尔（天津）国际贸易有限公司 Gabriel (Tianjin) International Trading Co., Ltd			联系人 Attn	郭霞 Yolanda Guo
生产单位 Manufacture	-				
客供样品 信息 Sample Imformation	样品描述 Sample Description	60213灰色机织面料 Woven Fabric In 60213 Grey			
	样品数量 Sample Quantity	1块 One Piece	客供成分 Provided Fibre Content	100% Polyester	
	订单号 Order No.	-			
	号型、规格 Size And Specification	06887-2			
	商标品牌 Brand	Gabriel			
	产品等级 Quality Grade	-			
	安全技术类别 Safety Category	B类/Category B			
检验类别 Test Type	委托检验 Commission Test		来样状态 Sample Status	正常 Normal	
受理日期 Acceptance Date	2023年10月31日 October 31, 2023		签发日期 Issuing Date	2023年11月3日 November 3, 2023	
检验依据 Test Standard	GB 18401-2010 国家纺织产品基本安全技术规范 B类 GB 18401-2010 National General Safety Technical Code For Textile Products Category B				
判定依据 Criiterion Standard	GB 18401-2010 国家纺织产品基本安全技术规范 B类 GB 18401-2010 National General Safety Technical Code For Textile Products Category B				
检验结论 Conclusion	检验结果见附页 See Details				
备注 Remark	-				

检验单位盖章 Stamp

（天津）质量技术监督局
检验检测专用章

批准:
Approved by:

郭霞

审核:
Checked by:

黄琳

编制:
Typed by:

郭州州



声明:

1. 委托方对所提供的委托方信息及样品信息的真实性负责, 本检测数据、结果仅对来样负责。
2. 本报告无编制人、审核人、批准人签字, 或涂改, 或未加盖本机构检验检测专用章, 或无骑缝章无效。
3. 未经许可, 不得部分复制本报告(全部复制除外)。复制报告未加盖本机构检验检测专用章, 或无骑缝章无效。
4. 委托方自收到报告之日起15日内, 如果没有提出异议或索赔要求, 则视为委托方已认可本公司按规定的条件提供了合格服务。
5. 本报告仅基于委托方提供的信息和材料而作出, 不应视为采取任何行动的建议。
6. 本报告未经本机构同意不能用于广告宣传。

Statement:

1. The applicant shall be responsible for the authenticity of the information provided by applicant and the samples, the test data and results are only targeted to testing samples.
2. The testing report will be invalid without signature of typing, check and approval, or altered, or without testing stamp and seal.
3. The report shall not be reproduced without permission (except for all copies). The reproduced report shall be invalid without testing stamp and seal.
4. If no objection or claim has been raised by the applicant within 15 days from the date of receipt of the report, the company will be considered to have provided a qualified service based on its terms and conditions.
5. The report is made solely on the basis of the information and materials provided by the applicant, and shall not be considered as a recommendation to take any action.
6. The report shall not be used for advertising without the permission of the company.

(以下空白/Blank Below)



天祥(天津)质量技术服务有限公司
INTERTEK TESTING SERVICES (TIANJIN) LTD.
检验报告
TEST REPORT

检验项目 Test Items		测试方法 Test Method	标准值 Standard Value	测试结果 Test Result	单项判定 Individual Judgement
pH值 pH Value		GB/T 7573-2009, KCl溶液	4.0-8.5	6.5	符合 Pass
甲醛含量(mg/kg) Formaldehyde Content (mg/kg)		GB/T 2912.1-2009	≤75	未检出 Not Detectable	符合 Pass
异味Peculiar Odour		GB 18401-2010, 6.7	无异味 Odourless	无异味 Odourless	符合 Pass
耐干摩擦色牢度(级) Colour Fastness To Dry Rubbing (Grade)		GB/T 3920-2008	≥3	4-5	符合 Pass
耐酸汗渍色牢度(级) Colour Fastness To Acid Perspiration (Grade)	变色 C.C.	GB/T 3922-2013	≥3	4-5	符合 Pass
	沾色 C.S.		≥3	4-5	
耐碱汗渍色牢度(级) Colour Fastness To Alkali Perspiration (Grade)	变色 C.C.		≥3	4-5	符合 Pass
	沾色 C.S.		≥3	4-5	
耐水色牢度(级) Colour Fastness To Water (Grade)	变色 C.C.	GB/T 5713-2013	≥3	4-5	符合 Pass
	沾色 C.S.		≥3	4-5	
可分解致癌芳香胺染料(mg/kg) Decomposable Carcinogenic Arylamine Dye (mg/kg) 注解1 Remark1		GB/T 17592-2011	禁用* Forbidden*	未检出 Not Detectable	符合 Pass
备注 Remark	1、* = 依据GB18401-2010中5.1条款表1注C, 致癌芳香胺限量值≤20mg/kg。可分解致癌芳香胺检出限=5mg/kg "未检出"表示检测结果低于检出限。 * = According to GB18401-2010 Clause 5.1 Table 1 note C, Limit Of Carcinogenic Aromatic Amine ≤20mg/kg. Detection Limit Of Carcinogenic Aromatic Amine =5mg/kg " Not Detectable " Means That The Test Result Is Below The Detection Limit. 2、甲醛含量检出限=20mg/kg, "未检出"表示检测结果低于检出限。 Detection Limit of Formaldehyde =20mg/kg, " Not Detectable " Means That The Test Result Is Below The Detection Limit.				

(以下空白/Blank Below)



天祥(天津)质量技术服务有限公司
INTERTEK TESTING SERVICES (TIANJIN) LTD.

检验报告

TEST REPORT

注解1: 按《GB 18401-2010 国家纺织产品基本安全技术规范》致癌芳香胺清单

Remark1: 《GB 18401-2010 National General Safety Technical Code For Textile Products》List Of Carcinogenic Arylamine

序号 No.	芳香胺 Arylamine	CAS-No.	序号 No.	芳香胺 Arylamine	CAS-No.
1	4-氨基联苯 4-Aminodiphenyl	92-67-1	13	3,3'-二甲基-4,4'-二氨基二苯甲烷 3,3'-Dimethyl-4,4'diaminodiphenylmethane	838-88-0
2	联苯胺 Benzidine	92-87-5	14	2-甲氧基-5-甲基苯胺 P-Cresidine	120-71-8
3	4-氯邻甲苯胺 4-Chloro-O-Toluidine	95-69-2	15	4,4'-亚甲基-二-(2-氯苯胺) 4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4
4	2-萘胺 2-Naphthylamine	91-59-8	16	4,4'-二氨基二苯醚 4,4'-Oxydianiline	101-80-4
5	邻氨基偶氮甲苯 O-Aminoazotoluene	97-56-3	17	4,4'-二氨基二苯硫醚 4,4'-Thiodianiline	139-65-1
6	2-氨基-4-硝基甲苯 2-Amino-4-Nitrotoluene	99-55-8	18	邻甲苯胺 O-Toluidine	95-53-4
7	对氯苯胺 P-Chloroaniline	106-47-8	19	2,4-二氨基甲苯 2,4-Toluylenediamine	95-80-7
8	2,4-二氨基苯甲醚 2,4-Diaminoanisole	615-05-4	20	2,4,5-三甲基苯胺 2,4,5-Trimethylaniline	137-17-7
9	4,4'-二氨基二苯甲烷 4,4'-Diaminodiphenylmethane	101-77-9	21	邻氨基苯甲醚 O-Anisidine	90-04-0
10	3,3'-二氯联苯胺 3,3'-Dichlorobenzidine	91-94-1	22	4-氨基偶氮苯 4-Aminoazobenzene	60-09-3
11	3,3'-二甲氧基联苯胺 3,3'-Dimethoxybenzidine	119-90-4	23	2,4-二甲基苯胺 2,4-Xylidine	95-68-1
12	3,3'-二甲基联苯胺 3,3'-Dimethylbenzidine	119-93-7	24	2,6-二甲基苯胺 2,6-Xylidine	87-62-7

(以下空白/Blank Below)



天祥(天津)质量技术服务有限公司
INTERTEK TESTING SERVICES (TIANJIN) LTD.
检验报告
TEST REPORT

样品照片/Sample Photo



结 束 END

